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Test report statement
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We ensure the testing data impartiality, independence and integrity,and responsible for the
testing data.
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This reports shall not be altered ,added and deleted.
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The report is invalid without “The Special Stamp for Inspection and Detection Report™.
ARELEZAN. HEAEL LK.

The report is invalid without the verifier and the approver.
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The results relate only to the items tested.
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Please contacts with us within 15 days after you received this report if you have any questions
with it .
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The copy or the local copy of the report is invalid without prior written permission of our unit,
our company will not bear any legal responsibility.
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The reports shall not be published as advertisement without the approval of us.
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Tested Item Testing Standard Main Instruments
. Bk B E. B KE 65 R EMNlE RRBESE FARiEE | ICP-MS (RBBEESFH T4
¥ ey HJ 700-2014 WA
o g KR R2FTENNE BREESSRTARIE | BRESSEE TR TR
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Test Conclusion

1 AW LRRALE R H4T: mg/L
HRHS 20642-001 20642-002 20642-003
B ALK XTHT2007146 £ 100301 | XTHT2007146 £ 100401 | XTHT2007146 £ 100501
epma— R | wms. meEG | BERR SEEE | DNSER REEE
5 2.57 1.66 48.1
i 28.3 1.34 2.25
1 1.55%10% 1.40x103 2.20x10°
B 131 1.06 0.0400
® 1.04x10°3 1.10x10° 42
il 1.24x1073 1.34x103 2 78%}99\
2 0.0138 0.0312 5.35x107°
i 1.9x107 2.1x107 1.1x10°3




